
 

 
 

ILLUSTRATED PARTS BOOK 
2-Cycle 25cc Handheld Blower 

MODEL#:   SHB25170 

 

 

    

 
 



MAT Engine Technologies, LLC, REV. 20140623 A203163, PG 2 

Table of Contents 
 

Carburetor ......................................................................................................................................... 3 

Fuel Tank Kit ..................................................................................................................................... 4 

Fuel Line Kit ...................................................................................................................................... 5 

Muffler Kit .......................................................................................................................................... 6 

Engine Assembly ........................................................................................................................... 7-8 

Housing and Outlet Tubes ............................................................................................................... 9 

Decal Kit ........................................................................................................................................... 10  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
 
 
 



MAT Engine Technologies, LLC, REV. 20140623 A203163, PG 3 

Carburetor 

 
 
REF. NO. DESCRIPTION PART NO. QTY 

1 Gasket,  Carburetor Manifold A101306 1 

2 Bolt, M5X80 A101402 2 

3 Manifold, Carburetor A203149 1 

4 Screw, M5X28 A101403 2 

5 Heat Shield A101302 1 

6 Gasket, Carburetor A101301 1 

7 Carburetor SHB25170 A201827 1 

8 Primer SHB25170 A203143 1 

9 Lever, Choke Assembly A203164 1 

10 Air Box Housing Assembly A203142 1 

11 Spacer, Air Filter A203165 2 

12 Washer ϕ 5X  ϕ 13.5 A101292 2 

13 Nut, M5 A100966 2 

14 Filter, Foam, Air Box A203141 1 

15 Cover, Air Box A203166 1 



MAT Engine Technologies, LLC, REV. 20140623 A203163, PG 4 

Fuel Tank Kit  

 
 

 
 
REF. NO. DESCRIPTION PART NO. QTY 

1 Assembly, Fuel Cap A101338 1 

2 Kit, Fuel Tank A201824 1 



MAT Engine Technologies, LLC, REV. 20140623 A203163, PG 5 

Fuel Line Kit 

  

 
 
 
 
 
 
 
 
 
 
 
 
 
 

REF. NO. DESCRIPTION PART NO. QTY 

1-5 Fuel Line Kit (as shown above) A201825 1 

2 Filter, Fuel A101336   1 

 
 
 



MAT Engine Technologies, LLC, REV. 20140623 A203163, PG 6 

Muffler Kit 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

REF. NO. DESCRIPTION PART NO. QTY 

 Muffler Kit, Blower (as shown above) A203145 1 

1 Gasket, Blower Muffler      A101329 1 

 
 



MAT Engine Technologies, LLC, REV. 20140623 A203163, PG 7 

Engine Assembly 
 
 
 

 
 
 
 



MAT Engine Technologies, LLC, REV. 20140623 A203163, PG 8 

Engine Assembly Parts List 
 
REF. NO. DESCRIPTION PART NO. QTY 

1 Screw, Crankcase M5x15 Reference Only 13 

2 Bracket, Rear Cover Reference Only 1 

3 End Cap, Crankcase Reference Only 1 

4 Retainer, Fuel Tank A101332 3 

5 Gasket, Crankcase A101325 1 

6 Crankshaft Assembly Reference Only 1 

7 Inner Bearing 6201  Reference Only 1 

8 Seal TC28X12X7 Reference Only 1 

9 Outer Bearing 6001LLU Reference Only 1 

10 Cylinder Reference Only 1 

11 Spark Plug, Torch L8RTC A101307 1 

12 Bolt, M6X20 A101319 3 

13 Crankcase Reference Only 1 

14 Flywheel A200230 1 

15 Washer, ϕ10 A101317 1 

16 Spacer A203167 1 

17 Module, Ignition A101314 1 

18 Gasket, Cylinder A101309 1 

19 Connecting Rod Assembly Reference Only 1 

20 Kit, 25cc Piston, Assembly Reference Only 1 
 



MAT Engine Technologies, LLC, REV. 20140623 A203163, PG 9 

Housing and Outlet Tubes 

 
 

REF. NO. DESCRIPTION PART NO. QTY 
1 Screw,  M5x15 Reference Only 13 
2 Right Cover Assembly A203168 1 
3 Screw, M4X12 Reference Only 3 
4 Guide Plate Reference Only 1 
5 Starter Wheel A200220 1 
6 Reed, Starting Wheel Reference Only 2 
7 Spring, Starter, ASM A200217 1 
8 Damping Block, left A203169 1 
9 Damping Block, right A203170 1 

10 Screw, Crosshead M5X20 A203171 1 
11 Film, Middle Cover Reference Only 4 
12 Fan Assembly A203172 1 
13 Washer, 8 Reference Only 2 
14 Connecting Nut M8X1 A203173 1 
15 Cover, Left A203174 1 
16 Fan Cover Assembly A201829 1 
17 Steel Wire for Static A203175 1 
18 Handle, Starter A203176 1 
19 Middle Cover, Left Reference Only 1 
20 Copper Sleeve Reference Only 1 
21 Spring,Throttle Trigger A101349 1 
22 Throttle Trigger Reference Only 1 
23 Nozzle, High Speed A203147 1 
24 On/Off Switch A201837 1 
25 Wire Assembly Reference Only 1 
26 Trapping Screw st2.9X12 Reference Only 2 
27 Plate Reference Only 1 
28 Rope, Starter 1.5M A203150 1 
29 Assy, Blower Tube A203146 1 

 

 

 



MAT Engine Technologies, LLC, REV. 20140623 A203163, PG 10 

Decal Kit 

  

 
 

REF. NO. DESCRIPTION PART NO. QTY 

 Decal Kit (includes all safety and 
instructional decals) A203148 1 

 


